
www.manaraa.com

71

ED 22E 013

TITLE

INSTITUTION

SPONS AGENCY
PUB DATE
NOTE
PUB TYPE

EDRS PRICE'
i DESCRIPTORS

IDENTIFIERS

DOCUMENT RESUME

CE 034 966

Environmental Support Specialist, Bldcks III & IV,
17-5. Military Curriculum Materials for Vocational
and Technical Education.
Air Force Training Command, Sheppard-AFB, Tex.; Ohio
State Univ., Columbus. National Center for Research
in Vocational Education.
Officeof Education (DHEW), Washington, D.C.
78
487p,; For related documents see CE 034 965-968.
Guides Classroom Use - Materials (For Learner)
(051) -- Guides - Classroom Use-- Guides (For
Teachers) (052)

MF02/PC20 Plus Postage.
Chemical Analysis; *Chemical Reactions;
*Environmental Technicians; Guidelines; Laboratory
[...]
z

, (a) The simplest, though not the best method, of applying copper
sulfate is to tie a bag of copper sulfate crystals to a boat and cover the reservoir in a
definite zigzag pattern.

27

259

=23 40'



www.manaraa.com

4..
1

(b) In reservoirs needing frequent treatment, the best method is to
spray copper sulfate solution on the water surface from a spray unit mounted in a boat,
Apply the solution evenly to avoid overdosing shallow, areas.

(2) Chlorine. Chlorine mriy be applied as hypochlorite solutioh or"chlorine
gas. Thipochlorite is sprayed on the water from i boat-mounted spray unit. Gas is fed
from a boat-mounted chlorinator through a subrnerged,difiuser into the waier. Either)
May be fed continuously when controlled dosIge can-be.applied to water entering the
reservoir.

(3) Activated Carbon. In large reservoirs and impounded supplies, activated
carbon is applied by spray from a boat. In small basins, regular spraying and hand .spreading can be used. In filtration plants carbon is usually added before coagulation.
Suspended carbon carried to the filters is effective in removing odors, aithough shorten-
ing of filter runs may occur.,

(4) Mechanical. Filters may also be used to control algae in water. Both
pressure and gravity filters may reduce algae with the help of pretreatment.

SUMMARY-

Coagulation is a .process whereby finely divided particles of tuilidity and color,
capable of remaining in Auspension indefiniteiy, are combiried_by_chemical means into
masses sufficiently large to effect rapid settling. (Formation of masses-of gelatinous
precipitates in water by adding alum or Other suitable chemicals for clarifying'water. )
Goagulatipn is essential.for filtration in order to remoVe the fine particles of turbidity.

,

# r

0

Some of the coagulants are: aluminum sulfate, filter alum, ammoniurn alum, '

sodiiiiii alumina* firi-id sulfate, -Chlorinated ceipperio, ferric chlo-ride,_ And ferroui
.siiilfate..- . , - ,, , .

The jar itests are performed to indicate ihe approximate dosages and optimum pH
values, The final adjustments are made in the full-sized equipment.. *

Optimum pH - is the pH at which best floc formation occurs; usually 'the Doc
forms and settles fastest at this-point:

Sedimentation is a process of. removing suspended solids from water by gravity or
settling.

/ -
Clarification is a proceis used to make or cause a liquid to becom'e pure and clear.

Hard water is objectionable because it depoiits scale in pipes and boilers, ieaves
stairs'on glassware Ind,kitchen utensils, and requires excessive amdunts of soap to
form lather. Hardness is caused by calcium and magriesiurn compounds in solution in
'the water. Iron and aluminum compounds also produce hardness but usually in Such
small quanfities that they are not genoraliy associated with hardness. Water with over *
200 pprn'of these compounds is classed ii"very hard" while water with 15 ppm is termed

," "verrsoft."

Inthe lime soda process, Softening is accomplished by changing these aompo nds
from a soluble forpi to an Insoluble form and removing them through sedimentavtion and

. 28

ya

.

260

(

'6.



www.manaraa.com

poth carbonate and noncarbonate hardness can be removed in this manner,
Some supplementary softening precedures that may havie special application include the
excass lime.treatment, split treatment, excess lime and recarbonation, and the addition
of aluminum. compounds.

To the-water and Waste procssing specialist, "scale ks a substance which results
frbm using hard water for industrial purposes. There are several kinds of scale; how-
ever, the ITIO3t common is a white," c rusty deposit of CaCO3. Scale deposits are very
objectionable because-thl.ey reduce safety factors, stop up pipes, reduce rate of heat
transfer and increase amount of required maintenance. The best way to prevent scale is
.to reMove the hardness from the water before it is used.in any kind of industrial equip-
men4 For some purposes, stabilization of the hardness compounds by the addition of
polyphospbates or CO2 will wori. satisfactorily.

Corrosion is the deterioration of metal due to an.unfavorable environment. The
mostrpractical corrosion prevention measures for the inside surfaces of equipment
.throngh which water circulates consist of pH control (keep the pH of the water above 7)
and the addition of shrface active, water soluble,corrosion inhibiting chemicals. The
Chemical's most frequently added to prevent corrosion are sodium hydroxide and

,i)olypimsphates:

QUESTIONS
1

1.- What is meant by clarification?

24 What happens during -sedimentation?

3. How can floating sediment be removed,from raw water?

4. What is "floc"?

5. What are the two primary groups of coagulants?

6. How does hard water affect the making of a soap lather?

7. :HOW woukrwater containing-75 ppm of hardness be rated?

8. Name two compounds that cause permanent hardness.

9. What type feeder is used to feed chemicals when the waier flow is variable?
1

EY What troubles develop when_water contains over 0.3 ppm of ironl

29



www.manaraa.com

^N,

I

11. Name one method of reMoving dissolved iron.

,12. Name three advantages oi the sludge-blanket type of softener.

13. What chemicals, does the clarifier use in softening water?

14. What tyPe of softening may be used in treatment plants not designed for sof ening?

;oftenel.water15. Why does 'also need stabilization?

16. What is water scale formed of in a pipeline

17. Name the four bad effects of scale.
-

18. How can scaling 'be stopped or reduced?

19. What effect does 1!)1-1 a water have on pi
-

20. Name two chernic

REFERENCES

eline corrosion?

Is used to control al ae.

1. Betz Handbook in Industrial Water Co ditioning

'2. AFM 85-13, Maintenance and 0 erati n of Water Plants and S s ems

3. Water Treatment or Industrial and Ot er Uses (Nordell)

4. Water'Conditionin for Industry - Powe 1

Militiry Water Supply _

6. AFM 85-12, 0 eration and Maintenance o Central Heatin Plants and Distribution
Systems

26

30



www.manaraa.com

WATER SYSTEM FILTERS

SG 3ABR56330-III-3

The purpose of this study guide is to aid you in learning about water
system filters 'and their relation to the water supply and distribution ,

systems.

INTRODUCTION

A working knowledge of water system filters is necessary in your job
as a water and waste processing specialist. lithe water purification pro-
cess, water froth the sedimentation basins is biought to the water filters.
This water:contains very fine and suspended matter such as minute parti-
cles of clay, thud, and floc that have not formed together. It will also
contain bacteria and microscopic organisms that have not been removed by
sedimentation; therefore, the purpose of the filter is to remove suspended
matter and give the water a clear and sparkling appearance.

Waler system filters will be discussed under the following main
topics:

TYPES OF FILTERS

FILTER MEDIA

DESIGN FEATURES

OPERATION OF FILTERS

`0, DIATOMACEOUS EARTH FILTERS

RADIOLOGICAL CONTAMINAtION

OPERATIONAL PROBLEMS AND CORRECTIONS

WASHING PROCFDURES

31

263



www.manaraa.com

\TYPES OF FILTERS

Water filters are classified into two types; slow sand and rapid sand
filters. Both filters can beuied in Air Force installations; however, the
rapid sand filters are the mOst commonly used.

Slow Sand Filters

Slow sand filters contain fine-grain sand and have low filtration rates.
These are normally used when coagulation is not included in the treatment
process; however, use of slow sand filters by the Air Force has been prac-
tically discontinued because of their initial high cost, the high \cost of
labor required to clean them, and.the large surface area of laAd required.

Rapid Sand Filters

Rapid sand filters are normally used by the Air Force in modern
water treatment plants. ,The twdtypes of rapid sand filters discussed are
gravity and pressure.

GRAVITY FILTERS. See figure 1. Granity filters are usually open-
top rectangular concrete boxes about ten feet deep. An underdrain system
at the bottom of the gravity type filter is covered by about 12 inches of
gravel which in turn supports a 24 to 30 inch layer of fine filter sand or
other filtering agent (see figure 2).

RATE-OF-FLOW AND
LOSSOFHEAD GAUGES

FILTER BED WASH TROUGHS

CONCRETE
FILTER TANK

OPERATING
TABLES

PIPE GALLERY FLOOR

PRESSURt LINES
TO HYDRAULIC VALVES

FROM OPERATING TABLES WASH LINE
DRAIN

INFLUENT'
TO FILTERS

EFFLUENT
TO CLEAR WELL

CONTROLLER

Figure 1. Gravity Type Rapid Sand Filter
32

264

cm

e.",s



www.manaraa.com

PRECAST WHEELER
BOTTOM BLOCKS

Figure 2. Cutaway of Gravity Type Filter

Gravity filters are normally designed to filter about two gallons per
minute per square foot of filter-bed area; however, as much as four gal-
Ions per minute per square foot can be filtered during an emergency if
prior treatment by flocculation and sedimentation produces very low tur-
bidity, and if prechlorination and postchlorination are disinfecting the
water efficiently. Approval must ,be obtained from the major command
to operate filters at rates in excess of 2 gpm per square foot.

PRESSURE FMTERS. See figure 3. Pressure filters have the
filter bed enclosed in a pressure vessel. Water is either pumped into
the vessel and forced,through the filter or is drawn through the filter by
a suction pump. Pressure filter tanks can be installed either vertically
or horizontally (see figure 3). This type of filter will operate on the
same principle and at the same flow rate as gravity filters.

33



www.manaraa.com

RAW WATER INLET

FILTERED
WATER OUTLET

Co.

Jaa4K

WEIR -

DRAIN

RINSE WASTE LINE

BUTTERFLY VALVE /
SUMP

RAW WATER INLET

10;47-

Ms.

4.

.._
:ha

MANHOLE

INLET BAFFLE

FINE SAND

COURSE SAND

- GRADED GRAVEL

CONCRETE SUBFILL

- HEADER LATERAL
STRAINER SYST EM

ADJUSTABLE JACK LEGS

BACKWASH WASTE LINE

VERTICAL PRESSURE FILTER

-- MANHOLE HEADER 01:`TRIBUTOR

Rar
rv
-r

-34rowstorrsavvii

\t.

anle21.111g:11611".

r.,WEIR

41,DRAIN 40
(N 111-c

I 01:1

FILTERED WATER

CONCRETE SUBFILL

FINE SAND

COURSE SAND

GRADED GRAVEL

HEADER LATERAL STRAINER SYSTEM

OUTLET WITH EXPANSIBLE STRAINER HEADS

HORIZONTAL-PRESSURE FILTER

Figure 3. Pressure Filters

34

266

ozq3



www.manaraa.com

02VV

FILTER MEDIA

The filter media most commonly used by the Air Force water systems
are (1) sand, (2) anthrafilt, and (3) filter gravel. Each filter agent must
meet rigid speCifications.

Filter Sands

Filter sand is made up of sharp-or rounded durable grains of clean
quartz or quartzite material. The. quartz will be between 0.35 and 0.70
millimeters. Of course, the size of the sand grain will be used as an
index to determine the filtration rate.

Anthrafilt

Anthrafilt is a filtering medium obtained from freshly mined anthra-
cite coal. Some of the specifications of anthrafilt are (1) it must be free ,

of dirt and other foreign material; (2) the anthrafilt grains will be 0.65 to
0.75 mm in diameter; (3) ash content is less than eleven percent; and t4)
it will weigh about 53 pounds per cubic foot.

Filter Gravel

Filter gravel has three primary purposes; (1) it supports the sand;
(2) it permits water to flow freely to the underdrain; and (3) it aids in
distributing gash water to all parts of the sand in a uniform manner.
Specifications that must be met are: (1) it must consist of hard, 1.-ounded,

- and durable pebbles; (2) it must weight100 pounds per cubic foot; and (3)
it must be washed and be free of loam, sand, clay, dirt, shells, and other
fdreigm,matter.

DESIGN FEATURES

The purpose of underdrains is to provide an outlet for the water after
it has passectarough the filtering agents. besign of the underdrain.,
system is controlled mainly by the wash water requirements. This is so
because the rate of application of wash water is greater than the rate of
filtering.

A pipe-type uriclerdrain system consists_of-a-cast--7irotianifold or
header with later &usuallyon six mch centers. The laterals are closedat-th- o er ends, but have calibrated holed drilled in the upper and lower
sides. Total area of all the orificed is about one-third of the filter
surface area (see figure 4).

35

267



www.manaraa.com

, '
t

'
l

, .-Ii'a,
-!' .- -,.._.,, .."..

-Ok .
'3 -'

-.. ,.t2-irt. '' .'.. ',".",:°- .-7-i". '
k ,11-1.....,

,
---,

z

Lckty, ,

It

n
ti".4:k'7'

.1

.

,',i;. ,,e,';," 0,,-,1/41.- , ., ,..i- .

-4--jt. =-=,..-- _y_
zs,,s,4,, :--:,.

. "1.47k-
..';'-e 5

4Ai

!.--N:t

(,, :::::'

,
...,.'i.' 'I

.7: -. -
. .. v. .A...

..

,.

, V:::
,

, Figure 4. 'Underdrain System

OPERATION OF FILTERS

In order to be able to understand the operation of filters, you must
have a working knowledge of the filtering equipment, such as , the rate-of-
flow controller, loss-of-head gage, wash-water controller, and rate-of-
flow indicator. Each one of these components will be described and then
integrated in an explanation of filter operation.

Rate-Of-Flow Conttciller

The purpose of the rate-of-flow controller (see figure 5) is to regulate
the flow of water through a filter bed. When a filter bed is first put into
operation or if it has been washed recently, the water will flow through it
too rapidly for effective filtration. As a result, the filter outlet line must
be restricted to reduce the flow of the water. As the filter bed becomes
clogged with foreign matter, the filtration flow rate decreases. The
restriction will then be reduced in order to maintain a stable filtration
rate. 'A pressure operated automatic mechanism known as a rate-of-flow
controller will accomplish the steady flow rate through the filter. The

36

.268



www.manaraa.com

rate-of-flow controller is usually installed in the.water filter outlet line.
Its operation is controlled by filtered water flowing through a venturi
tube. Pressure differentials will be produced by the venturi tube and will
actuate a balanced valve. The balanced valve in turn will affect the flow
rate by partially opening or closing the flow valve.

MONEL KNIFE EDGES
AND SEATS

STAINLESS STEEL
BALL BEARINGS

VENTURI INLET

BRONZE LiNER

JAINLESS STEEL*
PISTON ROD

STAINLESS STEEL
CABLE RATE

SETTING WEIGH(

AIP VAL VE5

e

'FLOATING"
PiSTON

DUBBER SEAL

GRADUATED BEAM

11.--. VENTURI
RECOVERY CONE

:,ectional s iew of right.
hand Controller I Dia..-
ph: Agin on right hand
side. looking downstream
lacing inlet of Control.
ler

Figure 5. Rate-of-Flow Controller

Rate-Of-Flow Indicator

The floW rate of the water out of the filter.is measured by the rate-
of-flow indicator. It will usually consist of a venturi meter which is
located in the filter outlet line. The indicating instrument itself will be
installed on the operating floor where it can be observed by the operator.

37

269 4.



www.manaraa.com

In some equipment it will be included with the loss-of-head gage or the
rate-of-flow controller. This gage must be observed frequently since a
constant and controlled rate afiltration is necessary: Changes in the
filtering ratemay cause breaks in the filter bed which would allow por-
tions of the water to pass through the filter without being filtered.

Loss-Of-Head-Gage

As the water passes through the filter, foreign matter is deposited
in the filter. This foreign matter produces a greater resistance to the
flow of the water through the filter bed and underdrain; consequently,
there is a los3 in head pressure between the inlet and outlet of the filter.
This loss of head pressure is measured by the loss-of-head gage (see
figure 6). This gage is oP'erated by two floats, one at the surface of the

LOSS-OF-HEAD GAGE
CALIBRATED IN FEET

WATER LEVEL t FLOAT

FROM SETTLING BASIN

FLOAT
ZA TUBE A

FLOAT TUBE"4;°."

.

THROUGH CONTROLLER 1

-1; J..: 4 .r..4..4:!....Vt.:.4101 4'.: 4 I
t Ii' *41 t:d.s.,4'. ;:.41::.:*4:tiv.1"-.1%,;a1

TO FILTER-WATER
LSTORAGE -- _

Figure 6. Loss-of-=-Head Gage Operation, .

-38

270



www.manaraa.com

w er in the filter and the other at the static operating level of Water in